



Enterosgel IBS and Diarrhoea Relief Tube

Uses

For the treatment of acute diarrhoea and irritable bowel syndrome with diarrhoea (IBS-D), to relieve diarrhoea, abdominal pain, bloating and urgency.

Dosage

15 years and over: 1 tablespoon 3 times a day. 7-14 years: 2 teaspoons (10g) 3 times a day. 1-6 years: 1 teaspoon (5g) 3 times a day. Under 1 year: half a teaspoon (2.5g) 3 times a day. Mix with water and drink.

Format and Ingredients

Gel for oral suspension containing:
Polymethylsiloxane polyhydrate (PMSPH),

Category:
Antacids and Gastrointestinal

Pack size: 90g, 225g

RRP: £14.60, £24.20

us: MD, MD



Communications International Group Ltd 2025,
Linen Hall, 162-168 Regent Street, London W1B 5TB